Report

Applicant:

Address:

Manufacturer:

Address:

EUT:

Trade Mark:

Model Number:

Date of Receipt:

Test Date:

Date of Report:

Prepared By:

Address:

Applicable
Standards:

Test Result:

Test Report

Tel: 400-688-3552

ANNEX 1
FCC ID: 2BPK2-DCXG414

Shenzhen Haofa Electronics Co.,Ltd

3/F, Building 13, Weifeng Industrial Park, No.6 SongshuiRoad, Dalang Town, Dongguan
City, Guangdong Province

Shenzhen Haofa Electronics Co.,Ltd

3/F, Building 13, Weifeng Industrial Park, No.6 SongshuiRoad, Dalang Town, Dongguan
City, Guangdong Province

AQV Low Power Consumption

N/A

DCXG414
DCXG239, DCXG232, DCXG234, H2501, H2502

Apr. 15, 2025
Apr. 15, 2025 - Jun. 07, 2025
Jun. 07, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.1
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC CFR Title 47 Part22 Subpart H

FCC CFR Title 47 Part27

ANSI/ TIA/ EIA-603-E-2016

FCC KDB 971168 D01 Power Meas. License Digital Systems vO3v01

ANSI C63.26:2015

Pass
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03 Peak-to-Average Ratio

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band41 5 40620 25 #0 QPSK 8.08 13 PASS
Band41 10 40620 50 #0 QPSK 7.88 13 PASS
Band41 15 40620 75 #0 QPSK 9.56 13 PASS
Band41 20 40620 100 #0 QPSK 8.60 13 PASS
Band5 14 20525 6 #0 QPSK 5.39 13 PASS
Band5 3 20525 15 #0 QPSK 5.48 13 PASS
Band5 5 20525 25 #0 QPSK 5.47 13 PASS
Band5 10 20525 50 #0 QPSK 5.56 13 PASS
Band41 5 40620 1 #0 QAM16 9.22 13 PASS
Band41 5 40620 25 #0 QAM16 10.38 13 PASS
Band41 10 40620 1 #0 QAM16 9.96 13 PASS
Band41 15 40620 1 #0 QAM16 9.64 13 PASS
Band41 20 40620 1 #0 QAM16 8.33 13 PASS
Band5 1.4 20525 1 #0 QAM16 541 13 PASS
Band5 1.4 20525 6 #0 QAM16 6.23 13 PASS
Band5 3 20525 1 #0 QAM16 5.24 13 PASS
Band5 3 20525 15 #0 QAM16 6.30 13 PASS
Band5 5 20525 1 #0 QAM16 5.43 13 PASS
Band5 5 20525 25 #0 QAM16 6.24 13 PASS
Band5 10 20525 1 #0 QAM16 5.49 13 PASS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band41 QPSK BW=5MHz Channel=40620 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500 AC

Center Freq 2.593000000 GHz

Average Power

19.02 dBm
40.43 % at 0dB

4.45dB
6.89dB
8.08 dB
8.62 dB
8.83dB
9.00aB

16.01 dB
35.03 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] [ ALIGN AUTO |

03:23:30 PMMay 13,2025

Center Freq: 2.593000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG

STATUS

Band41 QPSK BW=10MHz Channel=40620 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500 AC

Center Freq 2.593000000 GHz

Average Power

19.24 dBm
42.17 % at 0dB

4.28dB
6.73dB
7.88 dB
8.56 dB
8.97 dB
9.05adB

9.46 dB
28.70 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] [ ALIGN AUTO |

03:23:34 PMMay 13,2025

Center Freq: 2.593000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Gaussian

o,
0.0001 "BOdB

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552
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Band41 QPSK BW=15MHz Channel=40620 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 03:23:38 PMMay 13,2025
Center Freq 2.593000000 GHz Ce.nter Freq: 2.593000000 GHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian
0

17.73 dBm
31.52 % at 0dB

10.0 % 5.22 dB
1.0 % 8.23dB
0.1% 9.56 dB
001% 10.16dB
0.001% 10.38 dB
0.0001 % 10.55 dB

Peak 13.04 dB
30.77 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band41 QPSK BW=20MHz Channel=40620 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 03:23:43 PMMay 13,2025
Center Freq 2.593000000 GHz Center Freq: 2.593000000 GHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt

#FGain:Low #Atten: 40 dB

Average Power Gaussian
0

18.51 dBm
37.44 % at 0dB

10.0 % 4.73 dB
1.0 % 7.31adB
0.1% 8.60 dB
0.01% 9.40 dB
0.001% 10.05dB
0.0001 % 10.30 dB

Peak 11.95dB
30.46 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 4 of 97
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Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF AC | SENSE:INT] [ ALIGN AUTO |

03:19:02 PMMay 13,2025

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 836.500000 MHz

——
#IFGain:Low

Gaussian

Average Power

22.41 dBm
45.71 % at 0dB

2.50dB
4.50dB
5.48 dB
5.95dB
6.13dB
6.21dB

6.26 dB
28.67 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0

i Keysight Spectrum Ana\yzer Power Stat CCDF

=8

SENSE:INT] [ ALIGN AUTO |

03:18:23 PMMay 13,2025

RL |
Center Freq 836 500000 MHz

——
#IFGain:Low

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Average Power

22.44 dBm
46.69 % at 0dB

2.63dB
4.47dB
5.39dB
5.85dB
6.09 dB
6.14dB

6.15dB
28.59 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email:

service@dl-cert.com
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Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0

Average Power

22.44 dBm
45.96 % at 0dB

10.0 % 2.42 dB
1.0 % 444 dB
0.1% 5.47 dB
0.01% 5.90 dB
0.001% 6.15dB
0.0001 % 6.21dB

Peak 6.25dB
28.69 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 03:19:38 PMMay 13,2025
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

Average Power Gaussian

22.47 dBm
45.65 % at 0dB

10.0 % 2.36 dB
1.0 % 444 dB
0.1% 5.56 dB
0.01% 6.16 dB
0.001% 6.49dB
0.0001 % 6.64dB

Peak 6.67 dB
29.14 dBm

0.0001 %
Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 03:20:15 PMMay 13,2025
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band41l QAM16 BW=5MHz Channel=40620 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500 AC

Center Freq 2.593000000 GHz

Average Power

17.63 dBm
28.14 % at 0dB

5.92dB
8.38dB
9.22 dB
9.49dB
9.61dB
9.66 dB

10.44 dB
28.07 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] [ ALIGN AUTO

[ 08:54:12 AMJun 07,2025

Center Freq: 2.593000000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

MSG

STATUS

Band41l QAM16 BW=5MHz Channel=40620 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500 AC

Center Freq 2.593000000 GHz

Average Power

16.12 dBm
26.00 % at 0dB

5.84 dB
8.92adB
10.38 dB
001% 11.08dB
0.001% 11.68dB
0.0001 % 11.91dB

Peak 19.71 dB
35.83 dBm

10.0 %
1.0%
0.1%

| SENSE:INT] [ ALIGN AUTO

[ 08:54:14 AMJun 07,2025

Center Freq: 2.593000000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band41l QAM16 BW=10MHz Channel=40620 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500 AC

Center Freq 2.593000000 GHz

Average Power

17.20 dBm
25.90 % at 0dB

6.11adB
8.77 dB
9.96 dB
001% 10.24dB
0.001% 10.35dB
0.0001 % 10.39 dB

Peak 12.37 dB
29.57 dBm

10.0 %
1.0%
0.1%

| SENSE:INT] [ ALIGN AUTO

[ 08:54:19 AMJun 07,2025

Center Freq: 2.593000000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

MSG

STATUS

Band41l QAM16 BW=15MHz Channel=40620 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500 AC

Center Freq 2.593000000 GHz

Average Power

17.53 dBm
27.77 % at 0dB

5.88 dB
8.48 dB
9.64 dB
9.85dB
9.91adB
9.94adB

12.92 dB
30.45 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] [ ALIGN AUTO

[ 08:54:26 AMJun 07,2025

Center Freq: 2.593000000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

o,
0.0001 "BOdB

Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band41l QAM16 BW=20MHz Channel=40620 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500 AC

Center Freq 2.593000000 GHz

Average Power

18.47 dBm
33.27 % at 0dB

5.41dB
7.63dB
8.33dB
8.50 dB
8.54dB
8.58 dB

9.73dB
28.20 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] [ ALIGN AUTO |

08:54:33 AMJun 07,2025

Center Freq: 2.593000000 GHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG

STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF

Center Freq836. |

Average Power

22.34 dBm
44.81 % at 0dB

2.86dB
478 dB
5.41dB
5.59 dB
5.69dB
5.71dB

5.71dB
28.05 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] [ ALIGN AUTO |

08:47:36 AMJun 07,2025

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552
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Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0

Average Power Gaussian

21.30 dBm
44.06 % at 0dB

10.0 % 3.05dB
1.0 % 5.17 dB
0.1% 6.23 dB
0.01% 6.84 dB
0.001% 7.07dB
0.0001 % 7.09dB

Peak 7.09 dB
28.39 dBm
0.0001 %

Info BW 25.000 MHz

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:47:38 AM Jun 07, 2025
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

Average Power Gaussian

21.36 dBm
43.53 % at 0dB

10.0 % 2.96 dB
1.0 % 5.08 dB
0.1% 6.30 dB
0.01% 6.82 dB
0.001% 7.05dB
0.0001% 7.11dB

Peak 7.12 dB
28.48 dBm

0.0001 %
Info BW 25.000 MHz

RL RF Q AC | SENSE:INT] [ ALIGN AUTO | 08:48:28 AM Jun 07, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band5 QAM16 BW=3MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500 AC | SENSE:INT] [ ALIGN AUTO |

08:48:25 AMJun 07,2025

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 836.500000 MHz

——
#IFGain:Low

Average Power

Gaussian

22.42 dBm
44.60 % at 0dB

2.84dB
4.68dB
5.24 dB
5.43dB
5.51dB
5.592 dB

5.59 dB
28.01 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8

RL RF 500 A | SENSE:INT] [ ALIGN AUTO |

08:49:14 AMJun 07,2025

Center Freq: 836.500000 MHz
Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq836.

——
#IFGain:Low

Average Power

22.26 dBm
44.29 % at 0dB

291adB
4.89dB
5.43 dB
5.68 dB
5.71dB
5.73dB

5.76 dB
28.02 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %

Info BW 25.000 MHz

Radio Std: None

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com

Page 11 of 97


mailto:service@dl-cert.com

Report

Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:40:16 AMJun 07, 2025
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

44.02 % at 0dB

10.0 % 2.89dB
1.0 % 5.05dB
0.1% 6.24 dB
0.01% 6.87 dB
0.001% 7.12dB
0.0001% 7.17dB

Peak 7.20dB
28.54 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Band5 QAM16 BW=10MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF |i”i”&l
RL RF 00 AC | SENSE:INT] [ ALIGN AUTO | 08:40:45 AM Jun 07, 2025
Center Freq 836.500000 MHz Ce.nter Freq: 836.500000 MHz Radio Std: None
. Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.55 dBm
44.32 % at 0dB

10.0 % 2.79dB
1.0 % 4.83dB
0.1% 5.49dB
0.01% 5.63 dB
0.001% 5.67dB
0.0001 % 5.69dB

Peak 5.71dB
28.26 dBm

0.0001 %
Info BW 25.000 MHz

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 12 of 97
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04 Occupied bandwidth

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | 99% OBW (MHz) | -26dB EBW (MHz) | Verdict
Band41 5 40620 25 #0 QPSK 4.481 5.147 PASS
Band41 10 40620 50 #0 QPSK 8.985 10.794 PASS
Band41 15 40620 75 #0 QPSK 13.487 14.650 PASS
Band41 20 40620 100 #0 QPSK 18.071 20.498 PASS
Band5 1.4 20525 6 #0 QPSK 1.101 1.285 PASS
Band5 3 20525 15 #0 QPSK 2.699 2.912 PASS
Band5 5 20525 25 #0 QPSK 4.509 4.852 PASS
Band5 10 20525 50 #0 QPSK 9.010 9.716 PASS
Band41 5 40620 1 #0 QAM16 0.671 0.932 PASS
Band41 5 40620 25 #0 QAM16 4.505 5.285 PASS
Band41 10 40620 1 #0 QAM16 1.007 1.387 PASS
Band41 15 40620 1 #0 QAM16 1.624 2.071 PASS
Band41 20 40620 1 #0 QAM16 1.758 2.738 PASS
Band5 1.4 20525 1 #0 QAM16 0.311 0.474 PASS
Band5 1.4 20525 6 #0 QAM16 1.099 1.297 PASS
Band5 3 20525 1 #0 QAM16 0.390 0.571 PASS
Band5 3 20525 15 #0 QAM16 2.692 2.936 PASS
Band5 5 20525 1 #0 QAM16 0.740 1.034 PASS
Band5 5 20525 25 #0 QAM16 4.520 4.950 PASS
Band5 10 20525 1 #0 QAM16 1.113 1.605 PASS

Test Report Tel: 400-688-3552 Web:www.dlI-cert.com Email: service@dI-cert.com Page 13 of 97
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Band41 QPSK BW=5MHz Channel=40620 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 03:24:22 PMMay 13,2025
Center Freq: 2.593000000 GHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

A

BN Y I s O O

o B VA T I R A SNV B W
oo ]
% N N N I A N N I N B B
-_-I____I-_-

#VEW 300 kHz

Occupied Bandwidth Total Power 29.3 dBm
4.4808 MHz

Transmit Freq Error 12.979 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.147 MHz x dB -26.00 dB

IM SG STATUS

Band41 QPSK BW=10MHz Channel=40620 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 03:24:28 PMMay 13,2025
Center Freq: 2.593000000 GHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

10 dBidiv Ref 40.00 dBm

]
|
10 I N 17 1 N N O A I A O B

oMbt W e i
] [

#VEW 620 kHz

Occupied Bandwidth Total Power 29.2 dBm
8.9846 MHz

Transmit Freq Error 12.395 kHz % of OBW Power 99.00 %
x dB Bandwidth 10.79 MHz x dB -26.00 dB

IM SG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 14 of 97
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Band41 QPSK BW=15MHz Channel=40620 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 03:24:32 PMMay 13,2025
Center Freq: 2.593000000 GHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VEW 910 kHz

Occupied Bandwidth Total Power 29.4 dBm
13.487 MHz

Transmit Freq Error 27.662 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.65 MHz x dB -26.00 dB

IM SG STATUS

Band41 QPSK BW=20MHz Channel=40620 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 03:25:17 PMMay 13,2025
Center Freq: 2.593000000 GHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

10 dBidiv Ref 40.00 dBm

]
00 ---II---- R
S I O I N N A I 1.1 O B

o Ml gt e | Wb b
I

#VEW 1.2 MHz

Occupied Bandwidth Total Power 29.5 dBm
18.071 MHz

Transmit Freq Error -3.103 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.50 MHz x dB -26.00 dB

IM SG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 97
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Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8

RL RF 500 AC

| SENSE:INT] [ ALIGN AUTO |

03:21:06 PMMay 13,2025

Center Freq 836.500000 MHz

#IFGain:Low

Occupied Bandwidth

1.1012 MHz
-5.046 kHz
1.285 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 836.500000 MHz
. Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VEW 91 kHz

Total Power 30.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 3ms

IMSG

STATUS

Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8

RL RF 500 AC

| SENSE:INT] [ ALIGN AUTO |

03:21:45 PMMay 13,2025

Center Freq 836.500000 MHz

#IFGain:Low

10 dBidiv Ref 40.00 dBm

I N R B I I R R

I N R N e
Center 836.5 MHz
#Res BW 62 kHz

Occupied Bandwidth

2.6993 MHz
7.804 kHz
2.912 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 836.500000 MHz
. Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VEW 180 kHz

Total Power 31.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

IMSG

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 03:22:25 PMMay 13,2025
Center Freq: 836.500000 MHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

] I I I I I A A N
---I----I---

#VEW 300 kHz

Occupied Bandwidth Total Power 30.6 dBm
4.5087 MHz

Transmit Freq Error 5.719 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.852 MHz x dB -26.00 dB

IM SG STATUS

Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 03:23:17 PMMay 13,2025
Center Freq: 836.500000 MHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

10 dBidiv Ref 40.00 dBm

#VEW 620 kHz

Occupied Bandwidth Total Power 30.2 dBm
9.0100 MHz

Transmit Freq Error 18.093 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.716 MHz x dB -26.00 dB

IM SG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 17 of 97
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Band41l QAM16 BW=5MHz Channel=40620 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW ===

RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:55:22 AM Jun 07, 2025

Center Freq: 2.593000000 GHz
. Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Radio Std: None

(.
o N Y, VO
J NPV A L™ | Y'Y A AU R
o -Illllﬂlllll--l-muj_ﬂll"l-limm
o --I-I-

T
wmmuummmn

#VEW 300 kHz

Occupied Bandwidth Total Power 27.8 dBm
670.81 kHz

Transmit Freq Error -2.0482 MHz % of OBW Power 99.00 %
x dB Bandwidth 932.4 kHz x dB -26.00 dB

IM SG STATUS

Band41l QAM16 BW=5MHz Channel=40620 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW ===

RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:55:24 AM Jun 07, 2025

Center Freq: 2.593000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

10 dBidiv Ref 40.00 dBm

#VEW 300 kHz

Occupied Bandwidth Total Power 28.4 dBm
4.5049 MHz

Transmit Freq Error 5.967 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.285 MHz x dB -26.00 dB

IM SG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band41l QAM16 BW=10MHz Channel=40620 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:55:29 AM Jun 07, 2025
Center Freq: 2.593000000 GHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

1 PR PR | 7 Y Y O I
S N L Y Y O < T A S P
Y LI I s s i AT RN  (ESY I TN R

#VEW 620 kHz

Occupied Bandwidth Total Power 27.9 dBm
1.0069 MHz

Transmit Freq Error -4.2454 MHz % of OBW Power 99.00 %
x dB Bandwidth 1.387 MHz x dB -26.00 dB

IM SG STATUS

Band41l QAM16 BW=15MHz Channel=40620 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:55:36 AM Jun 07, 2025
Center Freq: 2.593000000 GHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

S [N | AN A A
o llll-l-llllllml-llHﬂlﬂﬂllllllﬂﬁllllllllﬂlll_r‘-l_l-
SRS Tkt K AN R b it e Al LT LT L

#VEW 910 kHz

Occupied Bandwidth Total Power 27.3 dBm
1.6245 MHz

Transmit Freq Error -6.3978 MHz % of OBW Power 99.00 %
x dB Bandwidth 2.071 MHz x dB -26.00 dB

IM SG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 19 of 97
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Band41l QAM16 BW=20MHz Channel=40620 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:55:43 AM Jun 07, 2025
Center Freq: 2.593000000 GHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

i I I N A

S X O N

A {5

T "R S

o -'N-III—------
10 I P N " I P S R PR

o IIIIIII-Il-IHIH'I-IIIPﬂEI\IIIIIIIIHMMIIIMIIM-IM-

8 e e A e el e Ao i st

5 I N N

-_--I-_____-

#VEW 1.2 MHz

Occupied Bandwidth Total Power 27.5 dBm
1.7582 MHz

Transmit Freq Error -8.6355 MHz % of OBW Power 99.00 %
x dB Bandwidth 2.738 MHz x dB -26.00 dB

IM SG STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:51:56 AM Jun 07, 2025
Center Freq: 836.500000 MHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

10 dBidiv Ref 40.00 dBm

#/BW 91 kHz Sweep 3ms

Occupied Bandwidth Total Power 29.9 dBm
310.87 kHz

Transmit Freq Error -431.91 kHz % of OBW Power 99.00 %
x dB Bandwidth 473.9 kHz x dB -26.00 dB

IM SG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 20 of 97
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Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8

RL RF 500 AC

| SENSE:INT] [ ALIGN AUTO |

08:51:38 AMJun 07,2025

Center Freq: 836.500000 MHz
. Trig: Free Run Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB

#VEW 91 kHz

Total Power 29.3 dBm

Occupied Bandwidth
1.0992 MHz

Transmit Freq Error
x dB Bandwidth

1.194 kHz
1.297 MHz

% of OBW Power

99.00 %

x dB

-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 3ms

IMSG

STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8

RL RF 500 AC

10 dBidiv Ref 40.00 dBm

Center 836.5 MHz

Occupied Bandwidth

| SENSE:INT] [

ALIGN AUTO |

08:52:30 AMJun 07,2025

#IFGain:Low

389.99 kHz

Transmit Freq Error
x dB Bandwidth

-1.2175 MHz

571.2 kHz

Center Freq: 836.500000 MHz
. Trig: Free Run
#Atten: 40 dB

#VEW 180 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 200/200

29.4 dBm

99.00 %

-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

IMSG

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:52:32 AMJun 07, 2025
Center Freq: 836.500000 MHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

] I I I I N N N A R
---I----H---

#/BW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 29.9 dBm
2.6923 MHz

Transmit Freq Error 3.073 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.936 MHz x dB -26.00 dB

IM SG STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:53:10 AMJun 07, 2025
Center Freq: 836.500000 MHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VEW 300 kHz

Occupied Bandwidth Total Power 28.7 dBm
739.99 kHz

Transmit Freq Error -2.0108 MHz % of OBW Power 99.00 %
x dB Bandwidth 1.034 MHz x dB -26.00 dB

IM SG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 22 of 97
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Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:53:12 AMJun 07, 2025
Center Freq: 836.500000 MHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

] I I I I I N A N
---I----I---

#VEW 300 kHz

Occupied Bandwidth Total Power 29.2 dBm
4.5198 MHz

Transmit Freq Error 18.315 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.950 MHz x dB -26.00 dB

IM SG STATUS

Band5 QAM16 BW=10MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 08:53:47 AMJun 07, 2025
Center Freq: 836.500000 MHz Radio Std: None

. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Center 836.5 MHz
#/BW 620 kHz

Occupied Bandwidth Total Power 28.6 dBm
1.1131 MHz

Transmit Freq Error -4.2199 MHz % of OBW Power 99.00 %
x dB Bandwidth 1.605 MHz x dB -26.00 dB

IM SG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 23 of 97
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05 Band edge

Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)
Band41 5 39675 1 #0 QPSK 2494.88 -18.25 -13 PASS
Band41 5 39675 25 #0 QPSK 2494.98 -19.02 -13 PASS
Band41 5 39675 1 #0 QAM16 2494.94 -15.65 -13 PASS
Band41 5 39675 25 #0 QAM16 2494.95 -20.32 -13 PASS
Band41 5 41565 1 #0 QPSK 2698.77 -38.45 -25 PASS
Band41 5 41565 25 #0 QPSK 2691.05 -19.72 -10 PASS
Band41 5 41565 1 #0 QAM16 2698.14 -38.18 -25 PASS
Band41 5 41565 25 #0 QAM16 2691.01 -19.83 -10 PASS
Band41 10 39700 1 #0 QPSK 2485.73 -39.30 -25 PASS
Band41 10 39700 50 #0 QPSK 249491 -25.91 -13 PASS
Band41 10 39700 1 #0 QAM16 2485.98 -39.40 -25 PASS
Band41 10 41540 1 #0 QPSK 2701.90 -38.45 -25 PASS
Band41 10 41540 50 #0 QPSK 2691.03 -22.69 -10 PASS
Band41 10 41540 1 #0 QAM16 2701.27 -38.33 -25 PASS
Band41 15 39725 1 #0 QPSK 2478.28 -39.24 -25 PASS
Band41 15 39725 75 #0 QPSK 2477.76 -37.79 -25 PASS
Band41 15 39725 1 #0 QAM16 2479.96 -39.20 -25 PASS
Band41 15 41515 1 #0 QPSK 2707.73 -38.79 -25 PASS
Band41 15 41515 75 #0 QPSK 2691.11 -21.70 -10 PASS
Band41 15 41515 1 #0 QAM16 2707.62 -38.52 -25 PASS
Band41 20 39750 1 #0 QPSK 2475.69 -39.32 -25 PASS
Band41 20 39750 100 #0 QPSK 2472.00 -37.55 -25 PASS
Band41 20 39750 1 #0 QAM16 2471.30 -39.45 -25 PASS
Band41 20 41490 1 #0 QPSK 2711.31 -38.38 -25 PASS
Band41 20 41490 100 #0 QPSK 2713.91 -38.53 -25 PASS
Band41 20 41490 1 #0 QAM16 2712.52 -38.61 -25 PASS
Band5 1.4 20407 1 #0 QPSK 824.00 -23.58 -13 PASS
Band5 1.4 20407 6 #0 QPSK 824.00 -30.37 -13 PASS
Band5 1.4 20407 1 #0 QAM16 824.00 -24.65 -13 PASS
Band5 1.4 20407 6 #0 QAM16 823.99 -30.09 -13 PASS
Band5 1.4 20643 1 #0 QPSK 849.65 -37.47 -13 PASS
Band5 14 20643 6 #0 QPSK 849.00 -32.28 -13 PASS
Band5 14 20643 1 #0 QAM16 849.64 -39.09 -13 PASS
Band5 14 20643 6 #0 QAM16 849.00 -31.91 -13 PASS
Band5 3 20415 1 #0 QPSK 824.00 -22.47 -13 PASS
Band5 3 20415 15 #0 QPSK 824.00 -31.61 -13 PASS
Band5 3 20415 1 #0 QAM16 824.00 -21.93 -13 PASS
Band5 3 20415 15 #0 QAM16 823.98 -31.62 -13 PASS
Band5 3 20635 1 #0 QPSK 851.28 -35.93 -13 PASS
Band5 3 20635 15 #0 QPSK 849.00 -32.90 -13 PASS
Band5 3 20635 1 #0 QAM16 851.21 -37.99 -13 PASS
Test Report Tel: 400-688-3552 Web:www.dlI-cert.com Email: service@dI-cert.com Page 24 of 97
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Band5 3 20635 15 #0 QAM16 849.01 -33.50 -13 PASS
Band5 5 20425 1 #0 QPSK 824.00 -20.23 -13 PASS
Band5 5 20425 25 #0 QPSK 824.00 -31.90 -13 PASS
Band5 5 20425 1 #0 QAM16 823.98 -20.64 -13 PASS
Band5 5 20425 25 #0 QAM16 823.99 -30.63 -13 PASS
Band5 5 20625 1 #0 QPSK 852.98 -34.23 -13 PASS
Band5 5 20625 25 #0 QPSK 849.01 -31.87 -13 PASS
Band5 5 20625 1 #0 QAM16 852.94 -35.50 -13 PASS
Band5 5 20625 25 #0 QAM16 849.02 -33.00 -13 PASS
Band5 10 20450 1 #0 QPSK 823.98 -22.43 -13 PASS
Band5 10 20450 50 #0 QPSK 824.00 -32.46 -13 PASS
Band5 10 20450 1 #0 QAM16 823.98 -23.29 -13 PASS
Band5 10 20600 1 #0 QPSK 857.22 -34.71 -13 PASS
Band5 10 20600 50 #0 QPSK 849.00 -33.56 -13 PASS
Band5 10 20600 1 #0 QAM16 857.20 -35.96 -13 PASS
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Band41l QAM16 BW=15MHz Channel=39725 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:43:07 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.56 B
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq |RBW | Frequency |Amp||tude | |_\L|m|t

11 [24773GHz [24810GHz |
--——

-
27277 dBm ] D72

MSG STATUS

Band41l QAM16 BW=10MHz Channel=41540 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:42:43 PMMay 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

|Amp||tude | |_\L|m|t

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 26 of 97
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Band41l QAM16 BW=10MHz Channel=39700 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions == ||&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:42:15 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.56 B
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq |RBW | Frequency |Amp||tude | |aLimit

| [14408 000000 |

dm | 70608 |
-2096dBm | 16968 |
2/6050d8m | 439548

MSG STATUS

Band41l QAM16 BW=20MHz Channel=39750 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions ===
Xl RL RF 500 AC SENSE:INT]| ALIGN AUTO 08:43:45 PMMay 14, 2025

Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.56 B
10 dBidiv Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq i | A Limit
-3064dBm | |-1764aB |

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band41l QAM16 BW=15MHz Channel=41515 RB Size=1 Position=#0

Keysight Spectrum Analyzer - Spurious Emissions
RF AC

500

Spur | Range | Start Freq | Stop Freq

11 [267136H |2
--

SENSE:INT|

Center Freq: 2.680000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

——
IFGain:Low

|RBW | Frequency

==
08:43:25 PMMay 14,2025
Radio Std: None

ALIGN AUTO

Radio Device: BTS

| Amplitude | | ALimit

1804dBm | 31968 |

MSG STATUS

Band41l QAM16 BW=5MHz Channel=39675 RB Size=25 Position=#0
e Keysight Spectrum Analyzer - Spurious Emissions =0 (=8|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:41:37 PMMay 14, 2025

Ref Offset 10.55 B

10 dBidiv Ref 30.00 dBm

Center Freq: 2.680000000 GHz

Trig: Free Run
#Atten: 40 dB

——
IFGain:Low

Radio Std: None
Avg|Hold: 100/100
Radio Device: BTS

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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Band41l QAM16 BW=5MHz Channel=41565 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:41:51 PMMay 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

2.6981 GHZz
-38.182 dBm

Spur | Range | Start Freq | Stop Freq | RBW | Frequency

MSG STATUS

Band41 QAM16 BW=5MHz Channel=39675 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:41:33 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.55 B
10 dBidiv Ref 30.00 dBm

| Amplitude | | ALimit

-3667dBm | |-11.67dB

65 dBm - 650 dB

MSG STATUS
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Band41l QAM16 BW=20MHz Channel=41490 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:44:02 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

. ] I R
N R e e

Iy i .
T W T N | ;
S e R N R B

Spur | Range | Start Freq | Stop Freq | RBW |Frequency

11 [26650GH |2
> 5 owocn

MSG STATUS

Band41 QPSK BW=10MHz Channel=41540 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:42:34 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

MSG STATUS
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Band41 QPSK BW=10MHz Channel=41540 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:42:39 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq | RBW |Frequency |Amp||tude | |_\L|m|t

11 [267756H |2
--
_ !

- 16.16.dB
z|-3817dBm | [-13.17dB

MSG STATUS

Band41 QPSK BW=15MHz Channel=39725 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:42:59 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.56 B
10 dBidiv Ref 30.00 dBm

| A Limit

e 1424 db

MSG STATUS
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Band41l QAM16 BW=5MHz Channel=41565 RB Size=25 Position=#0

Keysight Spectrum Analyzer - Spurious Emissions
RF AC

500

Spur | Range | Start Freq | Stop Freq

SENSE:INT|

Center Freq: 2.680000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

——
IFGain:Low

| RBW | Frequency

z[0522dBm | [-4948.dB

==
08:41:55 PMMay 14, 2025
Radio Std: None

ALIGN AUTO

Radio Device: BTS

| Amplitude | | ALimit

MSG STATUS

Band41 QPSK BW=10MHz Channel=39700 RB Size=1 Position=#0
e Keysight Spectrum Analyzer - Spurious Emissions =0 (=8|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:42:08 PMMay 14, 2025

Ref Offset 10.56 B

10 dBidiv Ref 30.00 dBm

Center Freq: 2.680000000 GHz

Trig: Free Run
#Atten: 40 dB

——
IFGain:Low

Radio Std: None
Avg|Hold: 100/100
Radio Device: BTS

STATUS

Test Report Tel: 400-688-3552
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Band41 QPSK BW=10MHz Channel=39700 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions == ||&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:42:12 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.56 B
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude | | ALimit

IREEETT I

2vden | 194d8
sordem | segeds |

MSG STATUS

Band41 QPSK BW=20MHz Channel=39750 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions ===
Xl RL RF 500 AC SENSE:INT]| ALIGN AUTO 08:43:36 PMMay 14, 2025

Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.56 B
10 dBidiv Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq

1 [24rtoch

MSG STATUS
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Band41 QPSK BW=20MHz Channel=39750 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:43:40 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.56 B
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude | | ALimit
-- GHz|-3765dBm | |-128608 |
- _ dm | |2506d8 |

-4267dBm | 20678 |
667 GHz|-4.423dBm | 54428 |

MSG STATUS

Band41 QPSK BW=15MHz Channel=41515 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:43:20 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

MSG STATUS
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Band41 QPSK BW=15MHz Channel=39725 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:43:03 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.56 B
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude | | ALimit

11 [24773GHz [24810GHz | 00GHz|3779dBm | |-4279a8 |
--—— 6 :

-3556dBm | |-225%a8 |
z|-4237dBm | [5424dB

MSG STATUS

Band41 QPSK BW=15MHz Channel=41515 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:43:16 PMMay 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

MSG STATUS
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Band41 QPSK BW=5MHz Channel=39675 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:41:29 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.55 B
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude

MSG STATUS

Band41 QPSK BW=5MHz Channel=41565 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:41:43 PMMay 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

MSG STATUS
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Band41 QPSK BW=5MHz Channel=39675 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:41:25 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 10.55 B
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq |RBW | Frequency |Amp||tude | |_\L|m|t

3631dBm | M348 |
_-_

GHz[3 128dBm | 467 0B

MSG STATUS

Band41 QPSK BW=20MHz Channel=41490 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions ===
Xl RL RF 500 AC SENSE:INT]| ALIGN AUTO 08:43:54 PMMay 14, 2025

Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Sta

1
p)
3
4

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Band41 QPSK BW=20MHz Channel=41490 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:43:58 PM May 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

__________
o N N BN
8 A
A v eV N A A
ol ] I R | ]

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude

MSG STATUS

Band41 QPSK BW=5MHz Channel=41565 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i”&|
Xl RL RF 500 AC SENSE:INT| ALIGN AUTO 08:41:47 PMMay 14, 2025
Center Freq: 2.680000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

N A R N A —1
-__...-_ﬂhu“-==
]

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude |

z[1024dBm | |

MSG STATUS
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Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA

=8

RL RF 500 AC

Center Freq 824.000000 MHz

| SENSE:INT] [

ALIGN AUTO [ 10:29:35 PMMay 13,2025

Trig: Free Run
#Atten: 40 dB

PNO: Wide -—»—
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 7.64 dB

10 dBidiv  Ref 30.00 dBm
Log

e ———————————————————————————————————————
N N N I
A S N N N

#VBW 43 kHz*

Mkr1 824.000 0 MHz
-24.655 dBm

STATUS

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA

=8

RL RF 500 AC

| SENSE:INT]

ALIGN AUTO [ 10:29:57 PMMay 13,2025

Trig: Free Run
#Atten: 40 dB

PNO: Wide -—»—
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref Of

race 1 P3

-
.
.
.
.
.
=
W
.
o

#VBW 43 kHz*

B
ik
|

Mkr1 849.638 4 MHz
-39.092 dBm

;

NiiNNlNEEE
FEEEIRNAR

Span 2.800 MHz
Sweep 15.47 ms (1001 pts)

STATUS

Test Report Tel: 400-688-3552
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Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT‘ ALIGN AUTO | 10:29:40 PM May 13, 2025

Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 823.991 6 MHz
Ref 30.00 dBm -30.092 dBm

#VBW 43 kHz*

MSG STATUS

Band5 QAM16 BW=10MHz Channel=20450 RB Size=1 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:31:55 PMMay 13, 2025

Avg Type: RMS

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 823.98 MHz
Ref Dffset 7.65 dB
1LOgBIdiv RZf Sg.eon dBm -23.291 dBm

#VBW 300 kHz* Sweep 2.533ms (1 i)01 pts)

MSG STATUS
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Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:30:03 PMMay 13,2025
Center Freq 849.000000 MHz . Avg Type: RMS
PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.000 0 MHz
fiset 7.63 dB -31.913 dBm

#VBW 43 kHz*

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20415 RB Size=1 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT‘ ALIGN AUTO | 10:30:26 PM May 13, 2025

Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 824.000 MHz
Ref Dffset 7.64 dB
1LOgBIdiv RZf Sg.eon = -21.931 dBm

#VBW 91 kHz* Sweep 8.267 ms (.1001 pts)

MSG STATUS
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Band5 QAM16 BW=3MHz Channel=20415 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:30:31 PMMay 13,2025

Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 823.976 MHz
Ref 30.00 dBm -31.629 dBm

#VBW 91 kHz* Sweep 8.267 ms (.1001 pts)

MSG STATUS

Band5 QAM16 BW=10MHz Channel=20600 RB Size=1 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:32:12 PMMay 13,2025

Avg Type: RMS

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 857.20 MHz
-35.964 dBm

#VBW 300 kHz* Sweep 2.533ms (1 i)01 pts)

MSG STATUS
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Band5 QAM16 BW=5MHz Channel=20425 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA

=8

10 dBidiv
Log

U

RL RF 500 AC

| SENSE:INT]

ALIGN AUTO [ 10:31:11 PMMay 13,2025

Trig: Free Run
#Atten: 40 dB

PNO: Wide -—»—
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 7.64 dB
Ref 30.00 dBm

Trace 1P4

#VBW 150 kHz*

Sweep 4.800 ms (1001 pts)

STATUS

Band5 QAM16 BW=5MHz Channel=20425 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Swept SA

=8

10 dBidiv
Log

RL RF 500 AC

| SENSE:INT]

ALIGN AUTO [ 10:31:15 PMMay 13,2025

Trig: Free Run
#Atten: 40 dB

PNO: Wide -—»—
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 7.64 dB
Ref 30.00 dBm

#VBW 150 kHz*

Sweep 4.800 ms (1001 pts)

STATUS

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 43 of 97


mailto:service@dl-cert.com

Report

Band5 QAM16 BW=3MHz Channel=20635 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA |i”i”&l
RL RF 500 AC | SENSE:INT] ALIGN AUTO | 10:30:45 PMMay 13,2025
Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 851.214 MHz
-37.995 dBm

R

#VBW 91 kHz* Sweep 8.267 ms (.1001 pts)

MSG STATUS

Band5 QAM16 BW=3MHz Channel=20635 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:30:50 PMMay 13, 2025

Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 849.012 MHz
-33.505 dBm

Span 6.000 MHz
#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

MSG STATUS
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Band5 QPSK BW=1.4MHz Channel=20407 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA

=8

RL RF 500 AC

| SENSE:INT]

ALIGN AUTO |

10:29:25 PMMay 13,2025

Trig: Free Run
#Atten: 40 dB

PNO: Wide -—»—
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 7.64 dB
1LO dBidiv  Ref 30.00 dBm
og

Trace 1P4

EINEEIRERE

A
]

#VBW 43 kHz*

Mkr1 824.000 0 MHz
-23.581 dBm

STATUS

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Swept SA

=8

RL RF 500 AC

| SENSE:INT]

ALIGN AUTO [ 10:29:30

PMMay 13, 2025

Trig: Free Run
#Atten: 40 dB

PNO: Wide -—»—
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 7.64 dB
1LO dBidiv  Ref 30.00 dBm
o

=

#VBW 43 kHz*

Sweep 1547 ms

(1001 pts)

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band5 QAM16 BW=5MHz Channel=20625 RB Size=1 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:31:29 PMMay 13, 2025
Center Freq 849.000000 MHz . Avg Type: RMS
PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

#VBW 150 kHz* Sweep 4.800 ms (1h01 pts)

MSG STATUS

Band5 QAM16 BW=5MHz Channel=20625 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:31:34 PMMay 13,2025

Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 849.02 MHz
R0 00 -33.003 dBm

race 1 P3

Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

MSG STATUS
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Band5 QPSK BW=10MHz Channel=20450 RB Size=1 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:31:47 PMMay 13, 2025

Avg Type: RMS

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.65 dB
Ref 30.00 dBm

#VBW 300 kHz* Sweep 2.533ms (1 i)01 pts)

MSG STATUS

Band5 QPSK BW=10MHz Channel=20450 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:31:51 PMMay 13,2025

Avg Type: RMS

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.65 dB

1L%dBIdiv Ref 30.00 dBm

=

e
e
.
e
e
e
-
L
e

#VBW 300 kHz* Sweep 2.533ms (1 i)01 pts)

MSG STATUS
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Band5 QPSK BW=1.4MHz Channel=20643 RB Size=1 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:29:47 PMMay 13, 2025
Center Freq 849.000000 MHz . Avg Type: RMS
PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.652 4 MHz
ITe.El -37.472 dBm

#VBW 43 kHz*

MSG STATUS

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:29:52 PMMay 13,2025

Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 849.000 0 MHz
fDITe.S -32.281 dBm

Dl N N N

#VBW 43 kHz* Sweep 1547 ms (.1 001 pts)

MSG STATUS
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Band5 QPSK BW=3MHz Channel=20415 RB Size=1 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:30:16 PMMay 13, 2025
Center Freq 824.000000 MHz . Avg Type: RMS
PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 824.000 MHz
Ref Dffset 7.64 dB
10 gBIdiv RZf Sg.eon = -22.477 dBm

e ———————————————————————————————————————
Nl I N N N

#VBW 91 kHz* Sweep 8.267 ms (.1001 pts)

MSG STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:30:21 PMMay 13,2025

Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.64 dB

10 dBidiv  Ref 30.00 dBm
Log

#VBW 91 kHz* Sweep 8.267 ms (.1001 pts)

MSG STATUS
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Band5 QPSK BW=10MHz Channel=20600 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:32:04 PMMay 13,2025
Avg Type: RMS

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

#VBW 300 kHz* Sweep 2.533ms (1 i)01 pts)

MSG STATUS

Band5 QPSK BW=10MHz Channel=20600 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:32:08 PMMay 13,2025

Avg Type: RMS

PNO: Fast -w— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

#VBW 300 kHz* Sweep 2.533ms (1 i)01 pts)

MSG STATUS
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Band5 QPSK BW=5MHz Channel=20425 RB Size=1 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:31:03 PMMay 13, 2025
Center Freq 824.000000 MHz . Avg Type: RMS
PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Dffset 7.64 dB
10 gBIdiv Ref 30.00 dBm -20.239 dBm

Nl N N A I

#VBW 150 kHz* Sweep 4.800 ms (1h01 pts)

MSG STATUS

Band5 QPSK BW=5MHz Channel=20425 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:31:07 PMMay 13, 2025

Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 7.64 dB

1L%dBIdiv Ref 30.00 dBm

=

#VBW 150 kHz* Sweep 4.800 ms (1h01 pts)

MSG STATUS
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Band5 QPSK BW=3MHz Channel=20635 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Swept SA |i”i”&l
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:30:37 PMMay 13, 2025
Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

#VBW 91 kHz* Sweep 8.267 ms (.1001 pts)

MSG STATUS

Band5 QPSK BW=3MHz Channel=20635 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Swept SA =0 (=8|
RL RF 500 AC | SENSE:INT] [ ALIGN AUTO | 10:30:41 PMMay 13, 2025

Avg Type: RMS

PNO: Wide -»- Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Mkr1 849.000 MHz
-32.904 dBm

0.o0 'Iﬁ

AAIAEEE
ARERNINENE
T

;

IIll

-
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.
-

ﬁ
.
.
-

Span 6.000 MHz
#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

MSG STATUS
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